
TECHNOLOGICALINNOVATIONSIN
DESALINATION

PK Tewariand8.M.Misra
Desalination Division

Introduction

The cost of desalted water depends on three factors, namely, energy input, depreciation

and interest, and operation and maintenance cost. Each of the three components

contributes roughly one third to the total water cost. The cost of desalted water is
coming down due to continued R&D and technological innovations in both thermai and

membrane desalination. In the field of thermal desalination, efforts are directed towards

utilizing the low grade heat and the waste heat as energy input for desalination, iesser
chemicai treatment and the advantageof scale up to higher capacity as a cost reduction
[...]
downthecostofwaterby scalingup,Desalination
Divisionhas undertakeninstallationof a hybrid
desalinationplant as a demonstrationproject
coupledto 170MW(e)PHWRstationatKalpakkam
underIX. plan,whichwouldbe goodenoughto
meetthedualneedsof processwaterfor nuclear
powerplantanddrinkingwaterfor theneighbouring
people.

NuclearDesalinationDemonstrationProject(NDDP)
at Kalpakkamaimsfordemonstratingthesafeand

economicproductionof good quality water by
nucleardesalinationofseawatercomprisingof4500
m3/d MultistageFlash (MSF) and 1800 m3/d
ReverseOsmosis(RO)plant(Fig.1). MSFplant
uses low pressuresteam from MadrasAtomic
PowerStation(MAPS),Kalpakkam.

The objectivesof the NDDP(Kalpakkam)are as
follows:

1. to establishthe indigenouscapabilityfor the
design,manufacture,installationandoperation
ofnucleardesalinationplants.

2. to demonstratethe safe and economic

productionofwater.

3. to generatenecessarydesign inputs and
optimumprocessparametersfor large size
nucleardesalinationplant(10MGD).

1 P"W. 170MW, T. OMW"",.S"W.",Cooli","op2 "P'""'" 8..""m",
'M""",s.",~"'I.,""", ,. MSFPI,"C"""",,p~'~"",,"S,"idi'4 'P'o,"" 10.MSFP'",'.'oo""',,
, P"""'P",'C,,",,,,, II.MSFPI,"""'.""'.""'oo
8 MOO""".DMW.",CooU",""12.MSFP""""'.'J'.".""

13.
".
15
16

.OP',,'

.0 PI", E,,~y Roo",.""'""',,"',",,,","""""'"P""d5l"""",

Fig.16,300m'ldhybridMSF-ROdesalinaJionplanJcoupledJo170MW. PHWR



Thehybridplantis envisagedto havea number01
advantages:

1. A partof highpuritydesaltedwaterproduced
from MSFplantwill be usedfor the makeup
demineralised water requirement (after
necessarypolishing)forthepowerstation.

2. Blendingof theproductwaterlromROandMSF
piantswouldproviderequisitequalitydrinking
water.

3. TheRO plantwill continueto be operatedto
providethe waterlor drinkingpurposesduring
theshutdown01thepowerstation.

The 6300 m'ld combined MSF-RO nuclear
desalinationproject is located in betweenthe
existing170 MW(e)PHWRMAPSand proposed
500MW(e)FBRatKalpakkam.TheMSFplantuses
therequiredquantity01lowpressure(LP)steamfor
seawaterdesalination.Inordertoavoidanychance
01ingressof radioactivity(tritium)to MSFprocess
and productwater, it has been decided to
incorporatean isolationheatexchangerbetween
MAPSsteamsupplyandthebrineheaterof MSF.
TheLPsteamis tappedfromthemanholesin the
coldreheatlinesafterHPturbineexhaustfromboth
thenuclearreactors(MAPSI andII). Themoisture
contentis removedthrougha moistureseparator.
The steamis sent to intermediateisolationheat

exchangerto produceprocesssteamfor brine
heaterof theMSFplant.It is designedtokeepthe
steamtemperaturein brineheaterbelow131J<>Cto
avoidscalingon the tube side.Thecondensate
fromthe isolationheatexchangeris returnedback
to the deaeratorsection01 the powerstation.
Adequateprovisionslormonitoringandcontrolhave
beenincorporatedfor isolation01thesteamsupply
in case of shutdownof the power station or
desalinationplant.

NDDPrequiresaround2000 m'lhr 01seawater.
Afterdetailedstudy,it has beendecidedto use
processcoolingwater Irom MAPSoutlall as a
sourceofseawatersupplyforNDDP.Normally,the
coolingwaterdischargehas no debrissincethe

intakewaterpassesthroughthe trashrackand
travellingwaterscreens.It is reportedtohaveless
bioloulingpotential.

FIg.2 NDDP site (Kalpakkem)

Considerableprogresshas beenachievedin the
implementationof the project. Fig.2indicatesthe
progressofcivilworkat thesite. Indentsforallthe
major equipmentand materialsfor NDDPhave
been releasedand are in variousstages of
procurementand labricationat the site. Uselul
designdataare expectedfrom the planton the
couplingof SMRbasedon PHWRwith a hybrid
desalinationplant.Thiswill alsohelpin scalingup
andtakingtheadvantageof theeconomyof scale
to largersize(10 MGD)commercialplants. india
willsharetheO&Mexperienceof NDDPtomember
statesof IAEAwhentheplantis commissionedas
perschedule.

Low temperatureevaporationplant utilizing
wasteheatfromresearchreactor(CIRUS)

As the energycostcontributesaboutonethirdof
thetotalwatercost,effortsaredirectedtowardsthe



utilizationof wasteheatwhichis avaiiablefreeof
cost. Desalination Division has an active
programmeto studythe possibilityof useof large
amountof wasteheatof nuclearresearchreactor
and PHWRfor seawaterdesalinationusinglow
temperatureevaporationtechnology.Theknow-how
forthedesalinationplantbasedonlowtemperature
evaporation(LTE)utilizinglow-gradewasteheat(as
low as 53'C) for producingpure water from
seawaterwasdeveloped.A 30m'ld pilotplantwas
installedandoperatedforendurancetest.Thisunit
is eco-friendlybecause it does not require
exhaustivechemicalpretreatment.

Mainstayof Indiannuclearreactorsis thePHWR
typeusingnaturaluraniumoxideasfuelandheavy
waterasmoderatorandcoolant.About40 MW(th)
and100MW(th)of wasteheatareavailablein the

IROMBM.IT.\"

OOllEI
HEADLR.~

PIIV ::t:

t
:1:

f()[)[CS'\;-
LINK

51AS\) ~--ClRU5 pew SYSTEM

PIPI -rit~:;jy~l:\;m\;'iN(;r\O"

moderatorsystemof 220 MW(e)and500 MW(e)
PHWRrespectively.A significantpartof thiswaste
heatcanbe utilizedforseawaterdesalination.The
30 m'ld LTE plant eartier establishedat
DesalinationDivisionis beingshiftedto theCIRUS
researchreactorfor itscouplingto thereactor(Fig.
3). Theplantwill becommissionedin thecurrent
year. It will demonstratethe couplingof LTE
desalinationplantto nuclearresearchreactorand
thefeasibilityofusinglowqualitynuclearwasteheat
for seawaterdesalination.Theplanteliminatesthe
elaboratechemicalpretreatmentof feedwaterfor
producingdemineralisedwater.Thedatafromthis
plantwill be usefulfor designof largersize LTE
seawaterdesalinationplant for the productionof
demineralisedwaterandprocesswater.

z(2'~"'\r

~ \/~~~:;\;~~\\\:,
"N!

M

Fig.3 Schemat~ diagram of the l TE desalination plant coupled to nuclear raactor (CIRUS)



Suchplantswouldbe idealfor industrieswhere
wasteheatis availablein fheformof fuelgasand
processheat. If is an attractivealtemativefor
producingpurewaterfromhighsalinityorseawater
for the ruralareaswherewasteheatfromDGsetsl

solarenergyis available.Consultancyserviceswere
providedto theUnionTerritoryof Lakshadweepin
utilizingthe wasteheatof the DG setsfor LTE
desalination.A 10 m3/dLTE desalinationplant
utilizingthewasteheatof 400KVAgeneratorhas
beenoperatinginKavarattitorproducingpurewater
fromseawater.

Thetotalwaterrequirementfor theLTEdesalination
plantis quitehigh.Workhasbeeninitiatedtobring
downthetotalwaterrequirementby20-30timesby
coupling a cooling tower and recycling the
condenserwater. It will be a totallyindigenous,
reliableand ruggeddesalinationsystem. Energy
requirementcan be further broughtdown by
employingmorenumberof effects.Thedesignof
suchplantsof largercapacityforAdvancedHeavy
WaterReactor(AHWR)programhas also been
takenup.Studiesareundertakentowardsutilizing
low qualitywasteheatfrom the steamand feed
watersystemofAHWRforproducingdemineralised
(DM)waterfromhighsalinitywaterorseawater.

InnovativeDevelopmentsUndertaken

ImprovedheattransferforMED
Basicstudiescarriedoutearlierona horizontaltube
thin film (HTTF)boilingindicatethat the bubble
nucleationin the thinfilmon the tubetakesplace
withrapidbubblegrowth.Theapplicationof forced
convectiondueto liquidsprayonthetubeincreases
the convectivecontributionand resultsin early
removalof bubbleadherlngto the surfacewhich
increasesbubble frequency.The overall heat
transfercoefficientin therangeof 3-4kW/m'Kwas
obtainedwhich is about three times the heat

transfercoefficientas comparedtosubmergedtube
evaporator.Highheat transforcoefficientimplies
lowheattransferarearequirementandin tumlow
capitalcost.Thedatacollectedonthefiuidfiowand

heattransferaspectof theboilingin athinfilmwere
usedin thedesignandinstallationof 1 m3/dHTTF
desalinationunitforMED(Fig.4).Lowtemperature
vapourcompressiondesalinationplantsof 50-200
m3/dcapacitiesare suitablefor providingdrinking
waterin therurallwaterscarcityareasandprocess
waterfboilerfeedwaterfor industries.MEDwith
mechanicalvapourcompressionis idealfor areas
where only electricalenergy is availableand
sufficientcoolingwateris not available.MEDwith
thermocompressionare suitablefor the regions
wherehighpressure(5-10bar) steamis available.

Fig.4HTTFdesa/inaiionuMforMED

It produceslowconductivitywaterdirectlyfromthe
highsalinitywater.It is plannedto carryouthigh
temperatureMEDstudiesusingnanofiltration(NF)
in theupstreamfor themakeupfeedpretreatment.
LaboratorydataonNFindicatesubstantialreduction
of thescalecausingconstituentsinseawaterwhen
it is passedthroughit. Theuseof NFpermeateas
makeupfeedto MEDwill providehighGainOutput
Ratio (GOR)by operatingit at highertop brine
temperature.NF helps in removingthe total
hardnessthus reducingthe energyand chemical
consumption.

Improvementsin reverseosmosis for
desalination

TheROdesaltingindustryis lookingforcontinued
reductionof thecostofdesaltedwater.Thiscallsfor
the developmentof better quality membranes
offeringhigheroutputwhilemaintainingtheoptimum



salt rejection, reduced chemicalpretreatment,
longermembranelifeandlowenergyrequirement.

Fig.5SWROpiiotplanlatTrombay

R&D work on indigenous development of advanced

polyamide based thin film composite (TFC)
membranes has been undertaken at the Division to

meet these objectives. After successful

development of brackish water RO desalination

plants to demonstrate the utility of RO desalination

systems in meeting the drinking water needs of

brackishness aftected viilages, a 40 m3/dseawater

RO plant has been setup in Trombay for producing

drinking quality water (Fig. 5). The plant is being

upgraded to 100 m3/d capacity. The conventional

pretreatment system has been setup, which
includes chlorination, clarification, media filtration,

chemical dosing and cartridge filtration. It is pianned

to introduce membrane based pretreatment system

using ultrafiltration (UF) and nanofiltration (NF). The

adoption of UF and NF is envisaged to reduce the
elaborate feed treatment for removal of scaling

constituents, suspended impurities, organics and

microbial load. UF installed upstream of RO is very

eftective as a pretreatment setup. Preliminary

investigations have been carried out by using NF as
a means to improve the perfonmanceof desalination

plant. NF reduces the hardness ions of calcium,

magnesium and sulfate to a great extent. It also

partially reduces the TDS of seawater. This results
in reducedseawater treatment and higher recovery.

A brackish water RO plant is setup in Rajasthan in

cooperation with Defence Laboratory, Jodhpur, for

providingdrinkingwaterto thevillagersfromhigh
salinitybrackishwatersources.AnotherROplantis
tobesetupatvillageChadi(8anmer)for removalof
excessftuorideandnitrateapartfrombrackishness.

Effluenttreatmentandzerodischarge

Duetoanincreasingdemandforgoodqualitywater,
attemptshave beendirectedto treat the waste
waterfor reuseandrecycle.Theapproachisfurther
reinforcedbytheneedto preservetheenvironment
andto followa zerodischargeconceptwherever
possible.R&Dwork in the field of thermaland
membraneprocesseshas been pursuedfor the
treatmentof wastewaterandremovingpollutants
from the effluentstreamfor safe dischargeinto
environmentandrecoveryof significantfractionof
the water for reuse.Seiectionof a processfor
treatmentof a particuiarwastewateris basedon
productrequirements,inftuentwatercharacteristics
and cost. Industrialwaste water often is the

combined product of a number of different
manufacturingprocessesin the complex.The
membraneprocessesthat are usefulfor waste
watertreatmentinclude:microfiltration,ultrafiltration,
nanofiltrationandreverseosmosis.Thesuspended
solidsin wastewateraresuccessfullyremovedby
microfiltration.Ultrafiltrationis usefulin separating
macromoleculesand the submicronparticles
includingoil emulsionand very large molecules
suchas polymericcompoundhavinga polymeric
weightof 1000andabove.Nanofiltrationiscapable
of separatingmoleculesin the rangeof 300-1000
molecularweight. It also helps in seleelive
separationof low molecularweightorganicsfrom
saltsolution.Reverseosmosishasverysmallpore
size (5-10Ao ) suitablefor removingions and
molecules.Laboratoryscalestudiesareconfinuing
on developmentof such membranesand their
perfonmanceevaluation.As no twowastewaters
are exactly alike, it is necessaryto canryout
laboratoryevaluationsto determinethe ftux rate
under differenttemperaturesand pressuresfor
individualwaste water samples.LTE and VC
desalinationis idealfortreatinghighsalinityeffluent
andproducingpurewaterforreuse.



Bargemounleddesalinationunil

Bargemounteddesalinationplantoffersa suitable
choicefor remotelocationsand smallislandsor
coastal communities where the necessary
manpowerandinfrastructuretosupportdesalination
plants are not avaiiable,It can be installed
anywhereanytimedependingontheneedincoastal
regions,It can supply potablewater to remote
coastalregionsor islandswherebothgoodquality
waterandtheenergysourcesareseverelylacking,
It doesnotrequireintakeor ouffallinfrastructure,It
is plannedto setupa bargemounted50 m3/d
seawaterRO plant.The preliminarydetailshave
beenworkedout.Thedesignconsiderationsof a
bargemountedplantaredifferentfromthoseof land
based plant. The limitationsdue to maline
environmentincludingconditionsof seaandwind,
spaceavailability,weightlimitationsandtechnical
considerationsincluding pump cavitation and
vibrationareconsideredinthedesignstage,

Participationin the IAEAactivilieson nuclear
desalinalion

Guidebookon 'introductionofNuclearDesaiination':
Contlibutionsweremadein the preparationof a
guidebookon 'Introductionto NuclearDesalination'
andanumberof TECDOCsrelatedtononelectlical
applications,

Optimizationof thecouplingofnuclearreactorsand
desalinationsystems: DesalinationDivisionhas
undertakena CoordinatedResearchProject(CRP)
entitled 'PerformanceImprovementof Hyblid
DesalinationSystemsfor Couplingto Nuciear
Reactors'(IAEAResearchContractNo,10245/RO)
toroptimizationof thecouplingof nuclearreactors
and desalinationsystems,The objectiveof the
appliedresearchprojectistostudythebehaviourof
MSF,ROandt.TE plantsunderdifferentoperating
conditions utilising data for improving the
performanceof hybridMSF-ROplant coupledto
PHWR,andLTEplantcoupledto nuclearresearch
reactor.

Economic research on, and assessment Of selected

nuclear desalination projects and case studies: It is

proposed to take up another CRP entitled
'Economic Assessment of Hyblid Nuclear
DesalinationProject'for theeconomicresearchand
assessment.Thestudywouldinvolveevaiuationof
theeconomicaspectsathyblidnucieardesalination
project.Thecompetitivenessof thehyblidnuclear
desalinationunder specificconditionswould be
studied,Emphasiswill be laidon aspectsof cost
reduction strategies through technological
innovationsin both thermal and membrane
processes,Economicassessmentwill be usefulin
establishingthe hybridnucleardesalinationplants
fortheultimatebenefitof thesociety,

Conclusions

Thedevelopmentworkhasgeneratedcapabilityin
the countryto design,fablicate,commissionand
operatesmalland largesize desalinationplants,
Effortsare nowdirectedtowardsreducingthecost
ofdesaltedwaterthroughtechnologicalinnovations,
In the caseof thermalprocesses,this calls tor
capital cost reduction through heat transfer
enhancementand use of cheapermatelials,low
gradeor wasteheatutilizationandleastchemical
pretreatment.Today,productionof boilerquality
waterandhighqualityprocesswaterfromseawater
desalinationis cheaperthan that producedfrom
conventionalDMplantusingrawwaterwherethe
rawwatercontains500ppmor moresalinity,Inthe
case of membraneprocesses,attempts are
continuedtowards the developmentof better
membranes,leastpretreatment,longermembrane
lite and reducedenergy consumption,Effluent
treatmentand water reuse throughdesalination
route,as a steptowardszerodischarge,appears
promising,The developmentof barge mounted
desalinationunitswillgo a longwayas a meansof
pure water supply to remote coastal areas
anywhereand at anytime, The technological
innovationsin desalinationwouldleadto its large
scaleapplicationand provideopportunitiesfor the
socioeconomicdevelopmentofwaterscarcityareas
andlargecoastalalidzonesofthecountry,



LASER-SCAN.DlA-GAUGEFORFUELPELLETDIAMETER